Montagehandleiding
Fitting instruction
Montageanleitung
Description demontage
Instrucciones de montaje
Montagevejledning
Monteringsveiledning
Monteringshandledning
Asennusohje
Istruzionidi montaggio

VOLVO S60
Saloon

R 2000 —»

TYPE: 027343
AK code: 99.400-1772

*
** *\k
L
*a X

EC 94/20

e4 00-1945

2210 kg

")
- ;
1600 kg 75 kg

D NL| D{GB| N|SF

waardes F | E|DK| S1{1I

value

Woert

valsur

9,10 kN (c) BOSAL 07-04-2004 Rev.nr. 01

ho==l

Raadpleeg uw dealer voor de max. massa die uw wagen mag trekken.

Die maximale Anhangelast ihres Fahrzeuges kénnen Sie im Fahrzeugschein oder im

Benutzerhandbuch nachiesen.

For the max. trailer weight of your car please refer to the owner's manual or your car

homologation documents.

Pour connaitre le poids maxi remorquable pour votre voiture consulter la notice d'utilisation de

votre voiture ou la carte grise.

Consulte a su distribuidor sobre el peso maximo que puede remolcar su vehiculo.

Deres forhandler vil kunne oplyse Dem om den hajst tilladte vaegt efter Deres karetgi.

Ta kontakt med forhandleren angéende den maksimale vekt som bilen kan trekke.

Se handboken eller registreringsbevis fér max slapvagnsvikt for din bil.
Tarkista suurin sallittu vetopaino ajoneuvon ohjekirjasta tai rekisteriotteesta.

Per conoscere il peso massimo rimorchiabile dalla propria autovettura, fare riferimento al
manuale d'istruzione od ai documenti di omologazione della vettura stessa.

Meegeleverde onderdelen
Mitgelieferte Befestigungsteile
Provided parts

Materiel de fixation joint
Piezas incluidas

Medfelgende komponenter
Vediagt festemateriell
Medféljande komponenter
Mukana tulevat osat
Componenti forniti a corredo

4x M12x 110

2x M12 x 50

2x M12 x 110 (10.9)

X 55x13

@ o wm
%

2x M12 (10.9)

5x M12

2x 221.3x2.65 L=74

10x

S (D0 @




027543 MONTAGEHANDLEIDING

1. Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak
verwijderen. Eventueel aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

2. Demonteer aan de binnenzijde van de auto het achterbord en de binnenbekleding aan beide zijden.

3. Verwijder de accu.

4. Demonteer de bumper door aan de binnenzijde de bouten los te draaien en de popnagels los te
boren.

5. Verwijder de linker- en rechtersteun aan de onderzijde van het chassis. Deze steunen komen te
vervailen.

6. Monteer de onderhaak “1” t.p.v. de bestaande gaten “A” met 4 bouten M12x110, incl.
afstandsbuisjes 821.3x2.65 L=74 en veerringen. Handvast aandraaien.

Monteer de onderhaak “1” t.p.v. het gat “B" m.b.v. een bout M12x50, incl. sluit- en veerring.

7. Monteer t.p.v. gat “C" het contraplaatie ‘2", m.b.v. een bout M12x50, incl. sluit- en veerring. Zet het
hitteschild vast t.p.v. gat ‘D" m.b.v. plaatschroef 5.5x13.

8. Zet de trekhaak vast. Hierbij de volgende aanhaalmomenten hanteren:

M12-79Nm
Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingen na te trekken (volgens gegeven
aanhaalmomenten).

9. Maak een uitsparing in de bumper volgens detail.

10. Monteer de bumper terug.

11. Herplaats alle onder punt 3 en 2 genoemde onderdelen.

12. Monteer het kogelhuisje, incl. stekkerdoosplaat, aan de trekhaak met de bouten M12x110(10,9) incl.
sluitringen en borgmoeren t.p.v. de gaten “E” (aanhaalmoment M12-100Nm).

13. Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt door
de schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor wie hij
aansprakelijk is (art. 185, lid 2 N.B.W.).

027343 ANBAUANWEISUNG

1. Die Anhangevorrichtung auspacken und die Befestigungsteile auf Vollstandigkeit liberpriifen. Im
Bereich der Befestigungspunkte den Unterbodenschutz entfemen.

2. Die Innenverkleidungen und das AbschluBblech vom Fahrzeuginneren aus entfernen.

3. Den Akku demontieren.

4. Den StoRfanger demontieren (Schrauben an der Innenseite l6sen und Nieten mit einem Bohrer
l6sen).

5. Die linken und rechten Stiitzen an der Unterseite des Chassis herausnehmen. Die Stiitzen werden
nicht mehr benétigt.

6. Den Quertriger “1" mit vier Schrauben M12x110, Distanzbuchsen 221.3x2.65 L=74 und Federringen
an den vorhandenen Léchem “A” montieren. Handfest andrehen.

Den Quertrager “1” mit einer Schraube M12x50, Unterlegscheibe und Federring an das Loch “B”
montieren.

7. Die Gegenplatte “2" mit einer Schraube M12x50, Unterlegscheibe und Federring an das Loch “C”
montieren. Das Hitzeschild mit einer Blechschraube 5.5x13 an das Loch “D” befestigen.

8. Die Anhéngevorrichtung ausrichten und alle Schrauben mit folgenden Drehmomenten anziehen:
M12-79Nm
Nach ca. 1000 km die Bolzenverbindungen, wie angegeben, nachziehen.

9. Einen Ausschnitt im Stofifanger gemass Detail vornehmen.

10. Den Stofdfanger wieder montieren.

11. Alle bei Punkt 3 und 2 entfernten Teile wieder montieren.

12. Die Kugelstiitze und Steckdosenhalteplatte mit Schrauben M12x110(10,9), Unterlegscheiben und
selbstsichernden Muttern an die Anhéngevorrichtung montieren (Drehmoment M12-100Nm).

13. Fiir einen Mangel am Produkt, der durch den Fahrzeughalter oder eine andere Person aufgrund

unsachgemaiier Benutzung verursacht wurde, (ibernimmt Bosal keine Haftung. (art. 185 lid 2
N.B.W.)

bho==al

027343 FITTING INSTRUCTIONS

1.

ook wn

~

10.
1.
12.

13.

Unpack the towing bracket and check its contents against the parts list. if

necessary, remove the underseal from around the fitting points of the luggage compartment/frame members.
Dismount, on the inside of the car, the rear panel and the inside-lining on both sides.

Remove the battery.

Dismount the bumper by loosen the bolts on the inside and loosen the pop rivets with a drill.

Remove the left and right support on the lower-side of the chassis. The supports will no longer be used.
Mount the crossbar “1” at the existing holes “A” using 4 M12x110 bolts, distance tubes 221.3x2.65 L=74 and
spring washers. Don't tighten fully.

Mount the crossbar “1” at the hole “B”, using one M12x50 bolt, plain washer and spring washer.

Mount backing plate “2" at the hole “C” using a M12x50 bolt, plain washer and spring washer. Fix the
heatshield at the hole “D” using one sheet-metal screw 5.5x13.

Secure the towbar using a torque-wrench. Torque the bolts as follows:

M12-79Nm

After about 1000 km use, re-tighten the bolts and nuts to the specified torque.

Make a recess in the bumper as shown in the detail.

Remount the bumper.:

Replace all under point 3 and 2 removed parts.

Mount the ball support and the socketplate at the holes "E" using 2 M12x110(10,9) bolts, plain washers and
lock nuts (torque-wrench M12-100Nm).

Bosal cannot be held responsible for any defects in the product caused by fault or by any injudicious use
whatever of the user or a person he is liable for. (sect. 185, art. 2 N.B.W.)

027343 DESCRIPTION DUMONTAGE

o0 Hohm

10.
1.
12.

13.

Séparer les différents éléments d'attelage. Enlever le mastic de protection autour des points de fixation.
Démonter a l'interier du coffre du véhicle le panneau arriére et le revétement du véhicle des deux cotés.
Enlever la batterie.

Démonter le pare-chocs en dévisiant les boulons de coté intérieur et enlever les rivets aveugles avec

une perceuse électrique.

Enlever le support a gauche et a droite au dessous du chéssis. Les supports ne seront pas réutilisés.
Monter, sans bloquer, la traverse “1" au niveau des trous existant “A” a I'aide des 4 boulons M12x110,
d'entretoises 821.3x2.65 L=74 et des rondelles grower.

Monter la traverse “1" au niveau des trous “B” a I'aide du boulon M12x50, de la rondelle plate et de la rondelle
grower.

Monter la contre-plaque “2" au niveau du trou“C” & l'aide du boulon M12x50, de la rondelle plate et de la
rondelle grower. Fixer I'écran thermique au niveau du trou "D” a l'aide de la vis a auto-taraudage 5.5x13.
Fixer I'attelage. Bloquer 'ensemble de la boulonnerie aux couples de serrage suivants:

M12-79Nm

I est conseillé de vérifier le serrage de toute la boulonnerie aprés 1000 Km de traction.

Faire une découpe dans le pare-chocs suivant le détial.

Rémonter le pare-chocs.

Remonter les piéces enlevées au point 3 et 2.

Monter le support de boule et la support de prise au niveau des trous “E" & I'aide des boulons M12x110(10,9),
des rondelles plates et des écrous freins (couples de serrage: M12-100Nm)

Bosal décline toute responsabilité concernant des défauts éventuels de cet attelage qui seraient causés par
une mauvaise utilisation, Seul l'utilisateur est responsable.



027343 INSTRUCCIONES DEMONTAJE

1. Sacar ias piezas y el material de sujeccién incluidos en el gancho de remolque. Si procede, retirar el

pegamento existente en los puntos de sujeccién,

Desmontar en la parte interior de! vehiculo el panel trasero y el tapizado interior a ambos lados.

Retirar la bateria.

Desmontar el parachoques, soltando los tomillos de la parte interior y retirando los remaches usando

un taladro.

Retirar el soporte izquierdo y derecho en la parte inferior del chasis. Estos soportes ya no se

utilizaran.

Montar el enganche inferior “1" a la altura de los orificios existentes “A" usando 4 tornillos M12x110,

anillos de distanciamiento 21.3x2.65 L=74 y arandelas elasticas. Apretar manuaimente.

Montar el enganche inferior “1” a la altura del orificio “B" usando un tornillo M12x50, anillos de cierre y

arandelas elasticas.

7. Montar la contraplaca “2” a la altura del orificio “C" usando un tomillo M12x50, anillos de cierre y
arandelas elasticas. Fijar la pantalla térmica a la altura del orificio “D" usando tornillos de chapa rosca
5.5x13.

8. Fijar el gancho de remolque. Atenerse aqui a los siguientes pares de apriete:

M12 -79Nm
Cada 1000 km de uso es necesario comprobar las conexiones del pemo (seglin los pares de apriete
dados).

9. Realizar una escotadura en el parachoques segtn el plano detallado.

10. Vuelva a montar el parachoques.

11. Volver a colocar todos los componentes nombrados bajo los puntos 3 y 2.

12. Montar la caja de bola y la placa de enchufe sobre el enganche, a la altura de los orificios “E” usando
los tomillos M12x110(10,9), anillos de cierre y tuercas de fijacion (momento de apriete M12-100Nm).

13. Bosal no asume responsabilidad de ningtin tipo por defectos en el producto causados por o debidos a

A

un uso imprudente, tanto por parte del usuario como de cualquier persona bajo su responsabilidad (art.

185, parrafo 2 N.B.W. (Cédigo Civil Holandés)).

027343MONTAGEVEJLEDNING

1.

2R aR

~

10.
1.
12.

13.

Fjemn de dele og monteringsmaterialer, der sidder pa treskkrogen. Eventuelt kit pa fastgerelsespunkterne
fiernes.

Afmonter bagveeggen og den indvendige beklzedning pa begge sider indvendig i bilen.

Tag batteriet ud.

Afmonter kofangeren ved at skrue de to bolte af og bore hulnitterne lgs pa indersiden.

Fjem venstre og hajre stette pa karosseriets underside. Disse statter bliver overfledige.

Monter underkrogen “1" i de forborede huller “A” med 4 bolte M12x110, inkl. afstandsrer 221,3x2,65 L=74
og fiederringe. Skru dem fast med handen.

Monter underkrogen “1" i hul “B” vha. en bolt M12x50, inkl. lukke- og fiederring.

Monter kontrapladen “2" i hul “C" vha. en bolt M12x80, inkl, lukke- og fiederring. Ger varmeskjoldet fast i
hu!l “D" vha. pladeskrue 5,5x13.

Fastger treekkrogen. Felgende momenter skal iagttages:

M12-79Nm

Det er ngdvendigt at efterspaende motrikkerne efter ca. 1000 km.

Lav en udskaering i kofangeren som anvist i detailtegning.

Seet kofangeren pa igen.

Seet alle de i punkt 3 og 2 naevnte dele pa plads igen.

Monter kugleholderen inkl. stikdasepladen, pa traskkrogen med boltene M12x110(10,9) inkl. lukkeringe og
lasematrikker i hullerne “E” (tilspaendingsmoment M12-100Nm).

Bosal kan ikke geres ansvarlig for mangler ved produktet, der er opstaet som

felge af skyld eller ukyndig anvendelse af brugeren eller en person, som han er ansvarlig for (§ 185, stk.
2 N.B.W. (hollandsk privatret)).

027343 MONTERINGSVEILEDNING

1.

@ ghowbd

10.
11.
12.

13.

Fjemn vedlagte deler og festemateriell fra tithengerfestet. Fjern eventuelt kitt som matte befinne seg pa
festepunktene.

Demonter bakre panel inne i bilen og i tillegg bekledningen pa begge sider.

Ta ut batteriet.

Demonter stotfangeren ved a skru las skruene pa innsiden og & bore opp popnaglene.

Fjern stettene pa venstre og haeyre side fra undersiden av understellet. Disse stottene skal ikke brukes pa
nytt.

Monter underdelen av tilhengerfestet “1" ved de allerede eksisterende hullene “A” ved hjelp av 4 skruer
M12x110, inklusive avstandshylser @ 21,3x2,65 (L=74) og fjeerskiver. Skru til for hand.

Monter underdelen av tilhengerfestet “1” ved hullet “B" ved hjelp av en skrue M12x50, inklusive skive og
fjserskive.

Monter kontraplaten “2” ved hullet “C" ved hjelp av en skrue M12x50, inklusive skive og fjeerskive. Fest
varmeskjoldet ved hullet “D” ved hjelp av en plateskrue 5,5x13.

Fest tithengerfestet. Bruk i den forbindelse felgende tilstramningsmomenter:

M12-79Nm

Det er ngdvendig a etterstramme boltforbindelsene etter ca. 1000 km (i henhold til de oppgitte
tilstramningsmomentene).

Lag en utsparing i stetfangeren ifglge detaljtegningen.

Monter stotfangeren tilbake pa plass.

Sett pa plass igjen de delene som er nevnt under punkt 3 og 2.

Monter kulehuset, inklusive plate for stikk-kontakt, til hengerfestet ved hullene “E”, ved hjelp av skruene
M12x110 (10,9), inklusive skiver og lasemutre (filtrekkingsmoment M12—-100 Nm).

Bosal kan ikke stilles ansvarlig for noen mangel ved produktet som kan'forarsakes av skjgdeslgs eller
ukyndig bruk. Ansvaret er brukerens eget (paragraf 185, ledd 2 i den nederlandske sivilrettslige
lovboken).



027343 MONTERINGSINSTRUKTION

1.

oopwN

~

10.
11.
12.

13.

Packa upp monteringssatsen och kontrollera innehallet mot detaljibeskrivning. Om det behdvs tag
bort underredsmassa runt monteringspunkterna i bagageutrymmet och under bilen.

Demontera den bakre panelen och innerklédseln pa bada sidor inuti bilen.

Avligsna batteriet.

Demontera stétfangaren genom att skruva loss bultarna pa insidan och borra loss popnitarna.
Avldgsna higer och vanster stéd frén undersidan av chassit. De kommer inte att anvandas igen.
Montera den nedre balken “1" vid de befintliga hélen “A" med 4 bultar M12x110, inkl.
distansbussningar 21,3x2,65 L=74 och fjaderbrickor. Skruva &t med handkraft.

Montera den nedre balken “1” vid hal “B" med hjalp av en bult M12x50, inkl. las- och fjaderbricka.
Montera mothallsplattan “2" vid hal “C” med hjélp av en bult M12x50, inkl. las- och fiaderbricka.
Montera virmeskolden vid ha! “D” med hjélp. av platskruv 5,5x13.

Montera dragkroken. Spénn med momentnyckel enligt foljande:

M12-79Nm

Det &r nédvindigt att dra &t bultarna igen efter ungefér 1000 km kérning (enligt angivna
momentangivelser).

Skar ut en del ur stétfangaren enligt detaljritningen.

Montera tillbaka stotfangaren.

Montera tillbaka alla delar som nédmns under punkt 3 och 2.

Montera kulhuset, inkl. stickkontaktsplattan vid dragkroken med bultar M12x110(10,9) inkl. lasbrickor
och lasmuttrar vid halen “E” (atdragningsmoment M12-100 Nm).

Bosal kan inte stallas till ansvar for fel pa produkten som orsakats av anvéndaren eller genom
omdémeslést bruk av produkten av anvéndaren eller en person som han bér ansvar for (art. 185,
paragraf 2 i den nederldndska civilratisbalken).

bho==l

027343 ASENNUSOHJEET

1.

PO BN

~

10.
1.
12.

13.

Pura vetokoukkupakkaus ja tarkista listasta, etta kaikki asennuksessa tarvittavat osat l16ytyvat. Jos
tarpeellista poista alustansuojaus kiinnityskohdista. i

Irrota auton sisélté takalevy ja siséverhoilut molemmilta puolilta.

Poista akku.

Irrota puskuri kiertdmalla sisapuolelta pultit irti ja poraamalla vetoniitit irti.

Poista vasen ja oikea tuki auton rungon alapuolelta. Naita tukia ei enaa tarvita.

Asenna alakoukku “1" reikiin “A” neljélia pultila M12x110, mukaan lukien valikeputket 221,3x2,65
L=74 ja jousirenkaat. Kirista kéasin.

Asenna alakoukku “1” reikéén “B" pultilla M12x50, mukaan lukien tiivistysrengas ja jousirengas.
Asenna reikaan “C” vastaliuska “2" pultilla M12x50, mukaan lukien tiivistysrengas ja jousirengas.
Kiinnita I8mpdkilpi reikéén “D” peltiruuvilla 5,5x13.

Kiristé seuraaviin momentteihin:

M12-79Nm

Tuhannen kilometrin jalkeen kiristys tarkistettava.

Tee puskuriin ulkonema kuvan osoittamalla tavalla.

Kiinnita puskuri taas paikoilleen. .

Asenna takaisin paikoilleen kaikki kohdissa 3 ja 2 mainitut osat.

Asenna kuulalaakerin kehys ja pistorasialevy pulteilla M12x110(10,9), mukaan lukien jousirenkaat ja
vastamutterit, vetokoukun reikiin “E” (va&ntémomentti M12-100. Nm).

Bosalia ei voida pitéé vastuullisena aine- tai henkildvahingoista, jotka johtuvat véérasta
asennuksesta tai vadrasta kaytosta (artikla 185 kohta 2 NBW).

027343 ISTRUZIONI DIMONTAGGIO

1. Separare i diversi elementi del dispositivo di traino. Togliere it mastice di protezione attorno ai punti di
fissaggio.

2. Smontare, all'interno del cofano, il pannello posteriore ed il rivestimento dei due lati.

3. Togliere ia batteria.

4. Smontare il paraurti svitando i bulloni del lato interno.e togliendo i rivetti ciechi con un trapano
elettrico.

5. Togliere i supporti, a sinistra e destra, al di sotto del telaio. | supporti non saranno piti riutilizzati.

6. Montare, senza bloccare, la traversa “1" ai fori esistenti "A” con quattro bulloni M12x110, distanzieri
diam. 21.3x2.65 di lungh. 74 mm, e le rondelle grower.. Montare la traversa "1" ai fori “B” con bulione
M12x50, rondella piana e rondella grower.

7. Montare la contropiastra “2” al foro “C" con un bullone M12x50, rondella piana e rondella grower.
Fissare lo scudo termico al foro “D” con la vite autofilettante 5.5x13.

8. Fissare il dispositivo di traino. Bloccare l'insieme della bulloneria alla coppia di serraggio
M12=79Nm.

9. Fare un taglio nel paraurti seguendo il disegno.

10. Rimontare il paraurti.

11. Rimontare le parti smontate ai punti 3) e 2).

12. Montare il supporto delia sfera ed il supporto della presanei fori “E" con bulloni M12x110 (10.9), _
rondelle piane e dadi autobloccanti (coppia di serraggio- M12=100 Nm.).

ATTENZIONE:

Verificare il serraggio di tutti i bulloni dopo.i primi 1000 Km di' traino.

La

Bosal declina qualsiasi responsabilita per errato o imperfetto montaggio del dispositivo

di traino, come anche per uso errato o improprio dello stesso.



